"SENSATION" - REPLACEMENT CROSS REFERENCE PARTS LIST

Page # RC-1

OLD NEW MODEL
PART PART USED
NUMBER NUMBER DESCRIPTION ON
AB-51, Blade Adaptor, 7/8" Bore 22PP y R2HP
AB-60 183-101 | Blade Adaptor, 7/8" Bore 21K3 , 2165 ,
21sP12 , 215P14,
AB-62 183-104 | Blade Adaptor 19GB
AX-73 Shoulder Bolt, 1/2 x 2"-3/8 NC x 22PP
17/32
AX-93 999-509 Shou1d§§ Bolt, 1/2 x 1"-3/8 NC x 14GB
1-1
AX-95 999-403 | Shoulder Bolt, 1/2 x 1-7/8-3/8 x 1 | 21610 , 14GB ,
21G12
AX-96 999-449 | Shoulder Bolt, 1/2 x 1-3/4-3/8NC x | 21K3 21SP12,
1 21G10 21SP1L
BF-97L | 021-915 | Baffle w/hinge L.H. GC-20A , 90A9-0
BF-97R 021-916 | Baffle w/hinge R.H. GC-20A , 90A9-0
BG-1 243-102 Bearing, Stamp Steel Shielded 14GB
BG-3 24,3-204 | Bearing 8S-260 , SS-424
BG=-34 243-101 Bearing, Extended Race (Turned) 22HP sy 22PP
14LGB , 21K3-0,
21K3-1 , 21G6
21G5 = , . 21G8
19GB , =21SP12,
S5-260 , SS-42L
BG-106 24L3-201 | Flange Bearing, Bonze 21K3 | , '218Pi1L,
216100 , 21612 ,
218P12
BL-29AR 123-115 Blade, 18" Welded Tip Airlift 18" Mowers
BL-65AR | 123-113 | Blade, 20" Welded Tip Airlift 20G
BL-89AR 123-114 Blade, 22" Welded Tip Airlift ik o o g ©ceHP
BL-96A 123-201 | Blade, 24" Formed Airlift SS=L2L
BL-142 123-502 Blade, 10" TG=7
BL-181AH | 123-110 | Blade, Gyro - Airlift
BL-172 999-459 | Shoulder Bolt 1/2 x 1-35/6L4-3/8NC
x 5/8
BL-21LA 123-104 Blade, 14" Formed Airlift 14GB
BL-219A 123-10> Blade, 19" Formed Airlift 19GB

KOCH 10/75



"SENSATION" — REPLACEMENT CROSS REFERENCE PARTS LIST

Page # RC=2

OLD NEW MODEL

PART PART USED

NUMBER NUMRER DESCRIPTION ON

BL-220A | 123-107 | Blade, 20" Formed Airlift

BI~222A | 123-108 | Blade, 22" Formed Airlift 22PP , 22HP

BI~321A | 123-106 | Blade, 21" Formed Airlift 2166  , 2168 |,
21G5

BL-619AFR | 123-102 | Blade, 19" Welded Tip Airlift 19GB

BI~621AR | 123-101 | Blade, 21" Welded Tip Airlift 2165 | , 21610,
21G8 ., 21G6l12 ,

BR-113 Mounting Bracket for use with GC=28A, 9009-0

Models 22HP & 22PP

BT-23 153-201 | V-Belt, A4L350 S$5-260, SS-424

BT-54 153-202 | V-Belt 5L480 SS-260, SS=42L

CA-7 193-302 | Spring Clip 21K3-0, 21K3-1,
21G1l2 , 21SP12

CC-2 901-184 | Hex Cap Serew, 1/4 NC x 1/2 21612

cC=3 901-185 | Hex cap Screw, 1/4 NC x 5/8 GC 28A, 9009-0

CC=4 901-186 | Hex Cap Screw, 1/L NC x 3/4 1L4GB

cc-6 901-188 | Hex Cap Screw, 1/4 NC x 1 21K3-0, 21K3-1,
21SP12, 14GB

CC-10 901-193 | Hex Cap Screw, 1/4L NC x 2 GC=-20A, 90A9-0

CC-10H 903-193 | Hex Cap Screw, 1/4 NC x 2 H.T. GR5 | 21Gl2

cc-11 901-197 | Hex Cap Screw, 1/L4L NC x 3 21G12

CC=29 901-205 | Hex Cap Screw, 5/16 NC x 3/ 21G6 , 21G8 ,
21G5 , 19GB

CC=-32 901-210 | Hex Cap Screw, 5/16 NC x 1-1/2 21K3-0, 21K3-1,
21G10 , R1lGl2 ,
21SP12, 1LGB

CC-33 901-211 | Hex Cap Screw, 5/16 NC x 1-3/L 2166 , 2168 ,
21G5 , 19GB

CC=34 901-212 | Hex Cap Screw, 5/16 NC x 2 21K3-0, 21K3-1,
21SP12

cc-58 901-232 | Hex Cap Screw, 3/8 NF x 1-3/L 21K3-0, 21K3-1,

Grade 5 H.T, 21G10 , 21Gl2 ,

215P12

KOCH 6/75



"SENSATION" — REPLACEMENT CROSS REFERENCE PARTS LIST Page # RC=3

OLD NEW MODEL

PART PART USED

NUMBER NUMBER DESCRIPTION ON

cc-111 901-284 | Hex Cap Screw, 1/2 NC x 3 SS=260, SS=42L

CC-113 999-447 | Hex Tap Screw, 1/2 NC x 3-1/2 21G5 |, 2166 ,
21G8 , 19GB

CE=1 133103 Crankshaft Protector, 1" Bore 21G8 , 21G5

CE-78 133-102 | Crankshaft Protector, 7/8" Bore 216 , 19GB ,
22HP

CF-56H 904-230 | Hex Cap Screw, 3/8 NF x 1-1/2, 5H,T.| 14GB

CF-57H 904-231 | Hex Cap Screw, 3/8 NF x 1-1/2, 5H.T.]21G6 , 21G5 ,
21G8 , 19GB ,
22PP

CF-59H 904-233 | Hex Cap Screw, 3/8 NF x 2, 5H.T, 22HP

CH=-12 163-207 | Roller Chain #41 w/conn, link S5-260, SS-424

CH=17 163-602 | Connecting Link #35 Chain 21G12

CH=32 163-209 | Roller Chain #35 x 28" w/conn. link |21G12

CN-10 323-201 | Gear Shift Knob SS-260, SS=42L

CN=55 213-101 | Height Adjuster Handle - Alum. 21K3 |, 21G10O ,
21G12 ,21SP12

CP-1L 992-118 | Cotter Key, 3/32 x 3/L 21K3 , 21SP12

CS=51 133-105 | Cutting Deck, 21" End Discharge Zng , 21G8 ,
21G

CS=52 133-104 Cutting Deck, 14" End Discharge 14LGB

CS=5 133-106 Cutting Deck, 19" End Discharge 19GB

CS-56 133-109 | Cutting Deck, 21" Side Discharge s |, 5
21G12} , Z21SP1E

CS=57 033-201 | Trans, & Chain Cover 21K3 |, 21G12) ,
21SP12

CU=-12 083-201 | Dust Cover 21K3 |, 218P12

133-108 | Cutting Deck, 21" Side Discharge 11K3, 21G10
EB-37 273=-106 | Engine Riser Ring, Alum, 14GB
EE-13 013-307 | Engine, 3.5 HP w/PTO 2363 |, 218PE2

KOCH 10/75



"SENSATION" - REPLACEMENT CROSS REFERENCE PARTS LIST

Page # RC-L

OLD NEW MODEL
PART PART USED
NUMBER NUMBER DESCRIPTION ON
FW-1 183-103 | Flywheel, 10" Diameter 22PP , 22HP ,
218P12, 21K3 ,
21G5 , 21G8 ,
216 , 21G10 ,
21G12 , 19GB
GC=-6A 021-908 | Tee Bracket GC-20A, 90A9 ,
GC-20B, 90B9
GC-15 999-463 Staples GC-20A, 90A9 ,
GC-20B, 90B9
GC=21A 021-913 Frame Only - Front Unload GC-20A, 90A9
GC-21B 021-907 | Frame Only - Rear Unload GC-20B, 90B9
GC=22 021-910 | Rear Door Frame w/hinges GC-20B, 90B9
GC-23 032-901 | Screen Panel Kit; GC-26, GC-25, GC-20A, 90A9
GC-214 w/staples GC-15 GC-20B, 90B9
GC=23A Q0A9-1 Frame and Screen Assembly GC-204A, 90A9
GC=23B 90B9-1 Frame and Screen Assembly GC-20B, 90B9
GC-24 033-905 | Rear Screen Panel GC-20A, 90A9 ,
GC-20B, 90B9
GC=25 033-904 | Bottom Screen Panel GC-20A, 90A9
GC-20B, 90B9
GC-26 033-903 | Top & Sides Screen Panel GC-20A, 90A9 ,
GC-20B, 90B9
GC-28 033-902 | Bag Only GC-284, 9009
GC-29AM | 022-902 | Grass Catcher Frame GC-28A, 9009
GC=29D 023-901 | Extension Tube GC-28A, 9009
GC=29F 023-906 | Mounting Bracket for 19GB & 21G6 GC-284, 9009
GC-46 Adapter Bracket for 22HP & 22PP GC-20A, 90A9
GC-20B, 90B9
GC-L46B Adapter Plate for use with GC-46 GC=-20A, 90A9
GC=47 999439 Catch GC-20B, 90B9

KOCH 10/75



"SENSATION" - REPLACEMENT CROSS REFERENCE PARTS LIST

Page # RC-=5

OLD NEW MODEL

PART PART USED

NUMBER NUMBER DESCRIPTION ON

HC=35A1 | 252-101 | Handle w/grips 2165 |, 216679
21G6

HC=50 *1 Handle Kit; HC-501, HC=502 14GB

HC-52A1 | 252-103 | Handle w/grips 19GB

HC=-501 253-117 Handle Top - Chrome Less Grip 14GB

HC=502 253-118 | Handle Bottom - Chrome 14GB

HCG=21A 252=201 Handle w/grips 21Gl10 , 21G12

HG-L4 323-301 | Handle Grip - Green 7/8" ID 21K3 , 218Pi2,
21610 , 21G12 ,
19GB , 22PP ,
22HP

HG=5 323-=303 Handle Grip SS-260, SS-424

HI-3 023-916 | Hinge Only, 3" Long GC=20A, 90A9

KY="7 996-142 | #6 Woodruff Key 216 , 21G8 ,
21G10 , 21G12 ,
19GB , 22PP ,
228P 1, 21K3
21SP12, 21SP14

KY-10 996-156 #9 Woodruff Key SS-260, SS-42L

NC-6 960-181 | Nut, 1/4 NC Hex

NC=-7 960-200 Nut, 5/16 NC Hex

NC-8 960-224 | Nut, 3/8 NC Hex

NC-10 960-271 | Nut, 1/2 NC Hex

NF-8 961-221, | Nut, 3/8 NF Hex

NF-18 960-138 | Nut, #8-32 Hex

NI-1 982-181 | Lock Washer, 1/4" Split Type

NI~3 964-181 | Nut, 1/4 NC Hex 2-way Lock

NN-4 964~22L | Nut, 3/8 NC Hex 2-way Lock

%" Kit Discontinued Order Handles As Top (253-117) KOCH 10/75

And Bottom (253-118)



"SENSATION" - REPLACEMENT CROSS REFERENCE PARTS LIST

Page # RC-6

OLD NEW MODEL

PART PART USED

NUMBER NUMBER DESCRIPTION ON

NS-8 999-402 | Nut, 1/2 NC Square Milled

PI-L 990-159 | Roll Pin, 3/16 x 1-1/4

PI-5 990-155 | Roll Pin, 3/16 x 5/8

PI-6 990-157 | Roll Pin, 3/16 x 7/8

PI-7 990-158 | Roll Pin, 3/16 x 1

PN-10L Drive Pinion L.H. 22PP

PN-10R Drive Pinion R.H. SerP

PY-90 143-202 | Pulley, BLOO x 1" Bore 55-260, SS-42k

PY-L6L 143-203 | Pulley, A800 x 5/8" Bore 85-260, SS=42L

QD-8 253=115 | Handle Quadrant 14LGB

QD-20A 251-102 | Handle Quadrant 2166 , 21G8
21G5 , 19GB

R-1 021-801 | Rear Frame and Engine Base R=26

R-2 990-208 | Roll Pin, 5/16 x 1-1/8 "

R-3 203-801 | Shift Lever Spring "

R=L 021-802 | Front Axle & Frame Tube "

R=-5 Hairpin Cotter "

R-6 Blade Clutch Control Assembly "

R-7A 193-801 | Throttle Control Assembly "

R-8 Seat Cover "

R-8A 303-801 | Seat Cushion, Vinyl w/back

R=-9 Seat (Steel)

KOCH 10/75



."SENSATION" - REPLACEMENT CROSS REFERENCE PARTS LIST

Page # RC=7

OLD NEW MODEL
PART PART USED
NUMBER NUMBER DESCRIPTION ON
R=9A 303-802 | Seat Pan Only R-26
R-10A 041-801 | Transmission Shifting Assembly "
R-11A 211-801 | Height of But Lever "
R-12 143-806 | Input Pulley on Transmission "
R=13R 033-804 | Right Fender "
R-14L 033-805 | Left Fender "
R-15 Hair Pin "
R-16 263-802 | Front Tire, 11 x 4,00 "
R=-17 213-806 | Rear Deck Chain "
R-18 213-807 | Front Deck Chain "
R-19 993-188 | Clevis Pin, 1/4 x 1 "
R=20 Guard Clamp Support Assembly "
R-20A 281-803 | Deck Hood Support Assembly "
R=21 Seat Bolt "
R=22 Clevis Pin "
R=23 993-229 | Clevis Pin, 3/8 x 1 "
R=24 Truarc Retaining Ring "
R-25 133-806 | Deck Hanger Plate "
R=26 Deck "
R-26A 133-805 | Cutting Deck Only, 26" Raw "
R-27R Front Axle Spindle "
R-28 031-801 | Foot Rest Assembly "
R=29L Front Axle Spindle "
R=-30 071-801 | Tiller Post Assembly "
R-31 : Tiller Arm Bolt "
R-32 073-805 | Steering Handle (Tiller Type) "
R-33 061-802 | Clutch Pedal "
R-33A 061-801 | Brake Pedal "
R=34 323-802 | Pedal Rubber "
R=-35 063-820 | Clutch Pull Rod "
R=36 061-804 | Brake Rod "

KOCH 6/75



"SENSATION" - REPLACEMENT CROSS REFERENCE PARTS LIST

Page # RC=8

OLD NEW MODEL
PART PART USED
NUMBER NUMBER DESCRIPTION ON
R=37 273-80L4 | Tiller Post Collar R=-26
R-38 24,3-803 | Grafoil Wheel Bearing "
R=39 Belt Guard "
R=-39A 281-802 | Belt Guard "
R=40 131-801 | Deck Support Plate & Spindle Housing|"
R=-41 083-802 | Front Wheel Less Tire, 5" "
R=42 263-801 | Front Wheel Tube "
R=43 083-801 | Rear Wheel Less Tire, 6" "
R=LL 263-80L4 | Rear Wheel Tube 2
R=-45 987-298 | Truarc Retaining Ring "
R-46 263-803 | Rear Tire Less Tube "
R=L47 082-802 | Rear Wheel Complete with Tire & Tube|"
R-48 323-80L4 | Gear Shift Knob "
R=-49 Hinged Deck Support Assembly "
R-50 293-301 | Propelling & Blade Clutch Idlers "
R=-LOV Idler "
R-51 832-801 | Front Wheel, Tire, Tube & Bearings |"
R=52 293-401 Front Blade Belt Idler "
R=53 Front Blade Belt Idler, Cap Screw "
Axle
R=54 04L1-80L4 | Gear Shift Swivel Eye "
R=55 Blade Clutch Bell Crank Assembly "
R=-55A 292-803 | Idler Assembly Blade Belt "
(R-96, R-97, R-98, R-99, R-100 R-101)
R=56 203-803 | Tension Spring for Propelling & "
Blade Clutches
R=57 Brake Drum "
R-58 Brake Band & Linkage Assembly "
R-59 061-805 | Brake Crank & Lever "
R-60 Brake Rod & Trunion "
R-61 203-802 | Compression Spring on Brake Rod "
R-62 153=802 Blade Belt, LL42Q s

KOCH 10/75



"SENSATION" — REPLACEMENT CROSS REFERENCE PARTS LIST

Page # RC-9

OLD NEW MODEL
PART PART USED
NUMBER NUMBER DESCRIPTION ON
R-63 Rod & Trunion Blade Clutch R=-26
R=6L 1,3-803 | Engine Pulley for Blade Belt "
R=65 153-801 | Belt, LL34 "
R-66
R-67 023-809 | Rear Frame End w/trailer hitch "
R-68 063-815 | Propelling Bell Crank Assembly "
R=-69 Belt Brake Plate "
R=70 061-803 | Propelling Clutch Linkage Assembly |*"
R-71 293-805 | Wire rod Linkage to Propelling "
Clutch
R=72 293-804 | Connecting Tab for P/N R-71 "
R-73 Pivot U Bracket for R=55 Assembly "
R=7LL Transmission Mounting Plate "
R=75 281-801 | Plate w/Belt Guide Pins "
R-76 14,3-804 | Engine Pulley for Transmission Belt | "
R=77 Spacer Bushing Transmission to Wheel} "
R-78 996-157 | Woodruff Key, #11 for Rear Axle "
R=79 Woodruff Key for Brake Drum "
R-80 996-142 | Woodruff Key, #6 for Input Trans- |"
mission Shaft
R-81R Transmission Mounting Plate "
R-82 143-802 | Blade Spindle Pulley "
R-83 123-801 | Blade, 26" Formed Airlift "
R-8L 960-298 | Blade Nut, 3/4 NC Hex "
R-85 043-81L | Transmission "
R-86 996-156 | Woodruff Key, #9 for Blade Spindle |"
R-87 312-803 Blade Spindle Assembly (R-86, R-8L, |"
R-90, R-115, R-116, R-118)
R-88L 131-802 Anti-Scalp Skid - L.H. >
R-88R 131-803 Anti-Scalp Skid - R.H. "
R-89 063-302 | Blade Control Wedge Fiber "
R-90 21,3-301 | Ball Bearing w/cone "

KOCH 10/75



"SENSATION" - REPLACEMENT CROSS REFERENCE PARTS LIST

Page # RC-10

OLD NEW MODEL
PART PART USED
NUMBER NUMBER DESCRIPTION ON
R-91 313-802 | Spindle Shaft Only R=26
R-92 023-813 | Mounting Brace "
R-93 063-816 | Connecting Rod, Trans, Clutch "
R=-9L4 291-801 | Transmission Idler Arm "
R-95 283-809 | Belt Retainer iy
R-96 293-807 | Bracket, Belt Idler Mount "
R-97 291-802 | Spindle Belt "
R-98 999-416 | Washer, Machine Bushing 1/2" "
R-99 293-808 | Idler Spool "
R=-100 24,3-802 | Ball Bearing, 1/2 ID x 1-1/8 OD "
Sealed
R-102 999-527 | Key, 1/4" Square x 1-5/8 "
R-103 90L4~253 HexsTngScrew, 7/16 NF x 1-1/2, "
R-104 980-246 | Washer, 7/16 Flat "
R-105 982-2L46 | Lock Washer, 7/16 Split Type "
R-106 999-415 | Spacer Washer, Front Wheel "
R-107 992-134 | Cotter Key, Front Wheel 1/8 x 1-1/2|
R-108 063-819 | Brake/Clutch Control Conn, Bar "
R-109 063-301 | Brake/Clutch Bell Crank "
R=110 323-801 | Rubber Pad, Foot Rest "
R-111 323-803 | Grip, Black 1/2" ID "
R=112 Retaining Ring, Brake Drum "
R-113 273-805 | Spacer Collar "
R=114 071-802 | Tiller Support Tee "
R-115 990-158 | Roll Pin, 3/16 x 1 "
R-116 313-301 Dust Cap b
R=117 Brake Band Connecting Rod =
R-118 999-414 | Nut, 3/L NF Hex w/cross hole "
R-119 982-298 | Lock Washer, 3/L Split Type "
R-120 999-415 | Machine Bushing, 3/L4 Reg "

KOCH 6/75



"SENSATION" — REPLACEMENT CROSS REFERENCE PARTS LIST

Page # RC-11

OLD NEW MODEL

PART PART USED

NUMBER NUMBER DESCRIPTION ON

R-121 292-806 | Trunion, Transmission Idler Arm R=-26

R-122 Trunion "

R-123 273-801 | Spacer "

R=-124 Trans., Clutch Guard on Frame "

R-720 293-809 | Spring Tab "

RG-14 987-298 | Retaining Ring 21K3-0, 21K3-1,
21610 , 21G12 ,
215P12

S5-0 292-202 Conversion Kit For Hi-Wheeler

w/Foote Trans

S-1 968-298 | Nut, 3/4 NC Hex Jam SS-260, SS-42L

S=3 251-202 Handle "

S=5 243=301 | Spindle Bearing 3 pc. "

5=7 021-201 | Transmission & Engine Base "

S-8 143-204 | Pulley, B525 x 3/4" Bore "

S5-9 133-201 | Blade Guard, Left Side "

S-10 133-203 | Rear Flipper Blade Guard w/eyebolts | "

S-14 999-414 | Nut, 3/L NF Hex w/cross hole "

S-15 313-301 | Dust Cap o

S-16 313-201 | Spindle Shaft Only "

S5-17 133-202 | Blade Guard, Front "

S5-19 131-201 | Blade Guard w/Discharge Chute "

S=26 193-207 | Throttle Control Assembly "

S=27 312-201 | Spindle Assembly (S-1, S-5, S-14, "

5-15, S-16, PI-7, KY-10

S=-29 021-202 | Cutting Deck w/Spindle Housing "

S-36 281-202 | Belt Cover Hood "

S=-40 082-203 Wheel Assembly (S-L4LOA, S-4L0C, S=LOT)|"

S—=LOA 083-209 | Wheel, 16" Spoke "

S-40C 263-201 | Tire Only, 20 x 2.1235 Knob Tread "

S-4OT 263-202 | Tube Only, 20 x 2.125 Heavy Duty "

KOCH 10/75



nSENSATION" - REPLACEMENT CROSS REFERENCE PARTS LIST

Page # RC-12

OLD NEW MODEL

PART PART USED

NUMBER NUMBER DESCRIPTION ON

S-4L9PY | 143-201 | Pulley, 1A2LF x 1 S5-260, SS-421,

5-50 293=301 | Belt Idler "

S5-55 203-202 Tension Spring "

5=57 081-202 | Front Wheel Caster Fork Assembly "

S-58 081-201 | Front Caster Mounting Arm "

S-59 063-210 | Transmission & Blade Clutch Lever "

S-60 063-211 Clutch Rod SS-260, SS-424

S-61 063-301 | Brake/Clutch Bell Crank R-26, SS-260,
SS=L24

S-62 063-302 | Blade Control Wedge Fiber R-26, S5-260,
SS=L2L

S-65 273-205 Spacer SS-260, SS=424

S-66 063-202 | Clutch Stop "

S-67 063-207 | Lower Clutch Rod "

S-68 063-212 | Clutch Adjusting Link "

S-69 063-203 Linkage Bracket "

S=70 063-204 | Clutch Adjusting Link "

S-71 063-205 | Transmission Clutch Link "

S=72 063-201 | Trans, Clutch Bell Crank Arm "

S=75 173-202 | Sprocket, L41A54 o

S-400 043-202 Transmission "

S=500 *] Drive Gear 21G10, 21G12,

S-501 223-201 | Pinion Gear, 11T x 1/2" Bore 21K3 , 21SP12

SB-7 033-101 | Spout Bottom, 21" 2105 , 121G8 ,
21G6

SB-8 033-103 | Spout Bottom, 19" 19GB

SB-9 033-102 Discharge Chute Bottom 21K3 , 21G10,
21G12, 21SP12,
21SP1L

SCF-115 Bolt & Nut for Front Wheel S8-260, SS-424

See CC-111 and NC-10

SG-28 203-101 | Spring 21K3 , 21610 ,
21G12 , 21SP12,
21SP1L

SK-13 955-158 Tapping Screw, #10-24 x 1 Hex

SK-30 955-142 | Tapping Screw, #8-32 x 5/8" Hex

SM-7 957-140 | Tapping Screw, #8-32 x 3/8 Pan Head

Slotted

*1 Discontinued Order P/N S-501

KOCH 10/75



"SENSATION" — REPLACEMENT CROSS REFERENCE PARTS LIST

Page # RC-13

OLD NEW MODEL
PART PART USED
NUMBER NUMBER DESCRIPTION ON
SM=10 923-143 | Machine Screw, #8-32 x 3/4 Round
Head Slotted
SM=13 922-154 | Machine Screw, #10-24 x 1/2 Flat
Head Slotted
SP-82 273=102 | Handle Spacer 21K3-0, 21K3-1,
21SP12
SP-83 273-101 | Spacer 21K3-0, 21K3-1,
215P12
SR=25 173-206 | Sprocket, 10T x 1/2" Bore w/3/16 21G12
cross hole
SR=100 173-201 | Sprocket, 9T x 1/2" Bore 21K3-0, 21SP12
ST-67 957-183 | Tapping Screw, #l4 x 3/8 Pan Head
Slotted
ST=69 955-186 | Tapping Screw, 1/4L NC x 3/8 Hex
TG=201 021-501 | Engine Base TG-20 , TG=30 ,
TG=42 4 TG=43 ,
5051-0, 50D2-0
TG=202 081-501 | Front Wheel Yoke "
TG=203 253=-501 | Handle Loop »
TG=20L 273=501 | Spacer Tube, Rear Axle "
TG=205 251-501 | Handle (less grips) "
TG=206 323-501 | Handle Grip "
TG=207 193-501 | Throttle Control w/control wire TG=20 , TG=30
193-503 | Throttle Control w/control wire TG=42 , TG=L3 , .
5051-0, 50D2-0
TG=208 211-503 | Control Plate, Depth Adjustment TG-20 , TG-=30 ,
TG=42 , TG=43 ,
5051-0, 50D2-0
TG=-209 213=501 | Control Handle, Depth Adjustment "
TG=210 203=503 Spring, Depth Adjustment Control -
TG=211 253=502 Handle Brace =

KOCH 6/75



"SENSATION" - REPLACEMENT CROSS REFERENCE PARTS LIST

Page # RC=14

OLD NEW MODEL
PART PART USED
NUMBER NUMBER DESCRIPTION ON
TG=212 * Control Rod Assembly (TG-=320, - TG-20 , TG=30 ,
TG=423) TG=42 , TG=43 ,
5081-0, 50D2=0"
TG=213 143-502 | Pulley, 2-1/2 OD w/set screw "
TG-214 | 995-156 | Square Key, 3/16 Sq. x 3/L "
TG=-215 999-426 | Washer, Neophrene - 2" OD "
TG=216 083-504 | Wheel & Tire - 6" Steel w/Bearin "
(used with axle bolt #999-511
TG=217 311-501 | Spindle Arm Bracket (less zerk) "
TG=-218 | 311-502 | Spindle Arm TG=42 |, TG=43~,
TG-20 , TG=30
311-503 | Spindle Arm 5051-0, 50D2-0
TG-219 283-501 | Belt Guard TG=42 , TG=43 ,
TG-20 , TG=30 ,
50S1-0, 50D2-0
TG=220 283=502 | Blade Guard "
TG-221 283-503 | Blade Guard Clamp "
TG=222 203-501 Spring, Belt Tensioner "
TG-223 273-502 | Locking Collar w/set screw TG-20 , TG=30
TG=224 143-501 | Pulley, 2" OD w/set screw "
TG=225 243=502 | Spindle Bearing TG=42 , TG=43 ,
TG-20 , TG-30 ,
5051-0, 50 2=0
TG=226 313=501 Spindle Shaft "
TG=227 999-L425 Washer, Steel - 2" 0D "
TG-228 | 153-501 | V-Belt, L.428 "
TG=229 123=501 Blade, 2" x 8-1/2" high carbon "
TG=230 211-501 | Angle Adjustment Lever TG=20 , TG-30
TG=231 203=502 | Spring, Angle Adjustment Lever "
TG=232 323-502 | Cap, Plastic (for Control Levers) TG=42 , TG=43 ,
TG=20 , TG-30 ,
5081-0, 50D2-0
TG=320 211-502 | Control Rod Half (TG=212. Kit) TG-20 , TG=30

KOCH 6/75



"SENSATION" - REPLACEMENT CROSS REFERENCE PARTS LIST

Page # RC-=15

OLD NEW MODEL
PART PART USED
NUMBER NUMBER DESCRIPTION ON
211-505 | Control Rod Lower TG=42 , TG=43 ,
; 5081-0, 50D2-0
TG= 325 243=501 | Ball Bearing TG=42 , TG=43 ,
TG-20 , TG=30 ,
TG=401 999-427 | Hex Cap Screw, 1/2 NC x 10 TG-20 , TG-=30
999-511 | Hex Cap Screw, 1/2 NC x 10-1/2 TG=42 5 TG=43 ,
5081-0, 50D2-0
TG=402 901-291 | Hex Cap Screw, 1/2 NC x 6-1/2 TG-42 , TG=43 ,
TG-20 , TG=30 ,
5081-0, 50D2-0
TG-403 901-282 | Hex Cap Screw, 1/2 NC x 2-1/2 "
TG-L40L 903-214 | Hex Cap Screw, 5/16 NC x 2-1/2, TG-20 , TG=30
TG-405 901-210 | Hex Cap Screw, 5/16 NC x 1-1/2 TG-20 , TG=30
TG-42 , TG-43 ,
5051-0, 50D2-0
TG-406 901-207 | Hex Cap Screw, 5/16 NC x 1 "
TG=-407 901-190 | Hex Cap Screw, 1/4L NC x 1-1/2 "
TG-408 901-186 | Hex Cap Screw, 1/L NC x 3/4 "
TG-409 901-184 | Hex Cap Screw, 1/4 NC x 1/2 "
TG=420 964-271 | Nut, 1/2 NC Hex Plastic Lock "
TG=421 901-271 | Nut, 1/2 NC Hex "
TG=422 964-200 | Nut, 5/16 NC Hex Plastic Lock TG-20 , TG=30
TG=423 999-428 | Coupling Nut, (TG=212 Kit) TG-20 , TG=30 ,
TG=4R o TG-43
5031-0, 50D2-0
TG=L2L 960-224 | Nut, 5/16 NC Hex "
TG=425 960-181 | Nut, 1/4 NC Hex "
TG-L4L40 999-467 | Spacer Washer (not shown on outer "
side of each bearing)
TG=L41 982-200 | Lock Washer, 5/16 Split Type "
TG=443 Fiber Washer TG=-20 , TG=30
TG=460 934-145 | Sheet Metal Screw, #8 x 1 Pan Head | TG-20 , TG-=30 ,
Slotted TG=42 , TG=43 ,
5081-0, 50D2-0

10/75 JK



"SENSATION" - REPLACEMENT CROSS REFERENCE PARTS LIST

Page # RC=16

OLD NEW MODEL
PART PART USED
NUMBER NUMBER | DESCRIPTION ON
TG-461 992-130 | Cotter Key, 1/8 x 3/L4 TG-20 , TG=30 ,
TG=42 iy TG=43 ,
5051-0, 50D2-0
TG-L462 999-412 | Grease Zerk "
TH-19 193-301 | Cup 21K3 , 21SPl2,
21SP1h
TH-30 193-202 | Cable Clamp 21K3 , 21G12 ,
21SP12, 21SPlL
TI-1 263-105 | Tire, 6 x 1,50 = Rib Tread 14GB
TI=-4 263-102 | Tire, 8 x 1l.75 = Rib Tread 21G5 , 22HP ,
19GB
TI-10 263-107 | Tire, 7 x 1 50 = Rib tread 14GB
TI-11 263-104 | Tire, 8 x 1,75 - Smooth Tread g%gg s 21G5
TI-23 263-103 | Tire, 8 x 1,75 - Waffle Tread WSW 21G10 , 21G12
TI-30 263-101 | Tire, 8 x 1.75 = Diamond Tread 21K3 |, 21SP12,
21SP1h
TR=-14 O43-201 | Transmission, 2 Speed 21K3-0, 21SP12,
21G12
TR-260 043-203 | Differential w/axles 88-260, SS-42L
WA-LO 082-111 | Wheel Assembly - (WH-2, TI-11, 218 , 21G5 ,
BG-34) 22PP
WA-LOA 083-105 | Wheel Assembly — (WA-40, WD=32 21G8 , 21G5
WD-33, CC-113, WD-76, WL-10'
WA=41 082-104 | Wheel Assembly - (WH-2, TI-L, 2166 , 19GB ,
BG=34, WD-32) 22PP , SS5-260,
SS=421,
WA-41A 082-102 | Wheel Assembly — (WA-41, WD=32 2166 , 19GB
WD-33, CC-113, WD-76, NC-10}
WA-41B 083-118 | Wheel Assembly - (WA-41, WD-33, 22HP
WD-32, AX-73, NC-8)
WA=42 082-103 | Wheel Assembly - (WH-2, BG-32, 19GB

TI-10)

KOCH 6/75



"SENSATION" - REPLACEMENT CROSS REFERENCE PARTS LIST

Page # RC-17

OLD NEW MODEL
PART PART USED
NUMBER NUMBER DESCRIPTION ON
WA-143 082-103 | Wheel Assembly - (WH-1, TI-1, BG-1)| 14GB , 14GT
WA-L8A 082-201 | Wheel Assembly - (8-Gws, TI-30, 21K3 , 21SPl4,
BG-106) 21SP12, 21G12
WA-L9A 082-202 | Wheel Assembly - (WH-2, BG-34, 21K3, , 218P12,
TI-30) 21G10 , 21G12 ,
21SP1L
WD-32 233=-104 | Bearing Shield (Spring Steel) 2166 , 21G8 |,
21G5 , 22PP
WD-33 980-271 | Washer, 1/2" Flat 2166 , 21G8
21G5 , 19GB
22PP
WD-50 999-405 | Washer, 3/8 ID x 1-1/2 OD x 3/16 14GB
WD-75 999-406 | Spacer, 3/8 ID x 3/16 Thk 14GB
WD-76 999-467 | Washer, 1/2 ID x 1-1/8 0D SAE 21G6 , 2168 |,
21G5 , 21K3
19GB , 14GB
218?12 21SP1L
WH-1 083-102 | Wheel Hub, 6" Alum, Solid Face 14GB
WH=2 083-101 | Wheel Hub, 8" Alum, Solid Face 21¢6 , 21G8 ,
21G5 , 21G10 ,
21G12 , 19GB ,
14GB , 22PP ,
22HP , 21K3 |,
21SP12, 21SPl4
WJ-10L 211-201 | Height Adjustor Arm, L.F. 21K3| , 21Gl0 ,
21Gl2 , 21SP12,
21SP1L
WJ-10LA 212-201 Height Adgustor Assembly 21K3| , 21GlO ,
BG—lO WJ-106, SG-28, CN-55, 21G12 , 21SPl2,
PI-4 21SPlL
WJ-10R 211-202 | Height Adgustor Arm, R.F, 21K3 , 21G10 ,
21612 , 21SP12,
215P14
WJ-RA 212-202 | Height Adjustor Arm, L.R. 21K3 | , 21310 »y
BG-106, WJ-10R, SG-28, CN-55, | 21612 , 21SP12,
PI-4 ) 21SP1L
WJ-20L | 211-104 | Height Adjustor Arm, L.R. 21K3 , 218P12,
2lSPlb

KOCH 6/75



"SENSATION" - REPLACEMENT CROSS REFERENCE PARTS LIST

Page # RC-18

OLD NEW MODEL
PART PART USED
NUMBER NUMBER DESCRIPTION ON
WJ-20LA | 212-101 | Height Adjustor Assembly, L.R. 21K3 , 21SP12,
WJ-20L, SG-28, PI-L, CN=55) 21SP1L
WJ=20R 211-103 | Height Adjustor Arm. R.R. 21K3 , 21SPl12,
21SP1L
WJ-20RA | 212-102 | Height Adjustor Assembly, R.R. 21K3 , 21SP12,
WJ-20R, SG-28, PI-L, CN-55) 21SP1L
WI-1 982-181 | Lock Washer, 1/L" Split Type
Wi-3 982-181 | Lock Washer, 1/4" Split Type
WL-L 982-200 | Lock Washer, 5/16" Split Type
WI-8 982-22L | Lock Washer, 3/8" Split Type
WI-18 982-298 | Lock Washer, 3/4" Split Type
WP-3 980-181 | Washer, 1/4" Flat
WP=4 980-200 | Washer, 5/16" Flat
WP=5 980-224 | Washer, 3/8" Flat
WS-2 984~151 | Lock Washer, 3/16" Star Internal
ZK=2 999-412 | Grease Zerk, #1743 S8-260, SS-42L
8=-GWS 083-202 | Wheel Hub - 8" Solid Face - Inter- | 21K3-0, 21K3-1,
nal Gear 21Gl2 , 21SP12
*¥%92508 Engine, B&S 3.0 HP 14GB
*¥%92902 Engine, B&S 3.5 HP 2166 , 21G10 ,
22HP
*%92088 Engine, B&S 3.5 HP w/PTO 21G12
*%929092 Engine, B&S 3.5 HP w/PTO 22PP
*%100902 Engine, B&S 4.0 HP 21G8
*%130902 Engine, B&S 5,0 HP R-26
*%180902 Engine, B&S 5.0 HP SS-260, SS-421

KOCH 6/75



"SENSATION" - REPLACEMENT CROSS REFERENCE PARTS LIST

Page # RC=19

OLD NEW MODEL
PART PART USED
NUMBER NUMBER DESCRIPTION ON
*%191702 Engine, B&S 8.0 HP R-26
Engine, B&S 5.0 HP 21G5
106633 063-403 | Control Lever S3243
106672 * Cap, Foot Lever h223-3, L,263=4,
L265=5
10668 995-161 | Square Key, 3/16 Sq. x 1-3/4 S324 S324R
it - e sL26 . SL26
s326 , s628 ,
S528R , S526
4243=3, 4263-L,
. 4265=5
106872 995-158 | Key, 3/16 x 1 "
106943 233-407 | Gasket, Cork & Neoprene 1/8" Thick |"
106944 253-402 | Brace, Lower Handle L.H. ¥
106945 253-404 | Handle, Upper L.H. "
106946 253-403 | Handle, Upper R.H. "
106947 253-401 | Brace, Lower Handle R H, "
106950 213-402 | Pull Pin, Wheel Release "
106953 993-234 | Pin Retainer, 3/8 x 2-1/2 "
10695L 999-417 | Spacer, Threaded "
106955 273-401 | Spacer, Frame 5/8 oD x 1-15/32, 11Ga|"
106956 273-402 | Spacer, 1/2 OD x 3/4, 13 Ga. "
106958 273-403 | Spacer, 1/2 OD x 21/32, 13 Ga. "
106961 * Idler uzg3_3, L4,263=L,
L265-5
106962 *% Engine, 4 HP B&S #100202 SL26 , SL26R ,
106963 ke Engine, 5 HP B&S #130202 S528 , S528R ,
106964 * % Engine, 3 HP B&S #80202 S324 , S324R
106974 023-401 | Drive Support Gusset, L.H. S324 , S324R ,
SL26 , SL26R ,
83261 ,| 5526 1,
5528 , S528R ,
L243-3, 4263-L,
4265=5
106975 023-402 | Drive Support Gusset, R.H. "
106977 061-401 | Stake Brake "

KOCH 6/75



"SENSATION" — REPLACEMENT CROSS REFERENCE PARTS LIST

Page # RC=20

OLD NEW MODEL
PART PART USED
NUMBER NUMBER DESCRIPTION ON
106978 021-402 | Wheel Frame S324 , S32LR ,
SL26 , SL26R ,
8326 , S526
8528 , S528R ,
L243-3, 4263-L,
L265=5
106920 021-401 | Main Frame "
106985 233-405 | Plug, 13/16" Dia. Spherical Steel "
106987 24,3-40L | Shaft Tubular S324 , S324R ,
S4L26 , SL26R ,
S326 , S528 ,
S528R , S526
24,3-405 | Shaft Tubular L243-3, 426304,
L265=5
%106988 O43-401 | Shaft, Input w/3/16" Cross Hole S324 , S324R ,
SL26 , SL26R ,
s326 , 5528 ,
S528R , S526
043-409 | Shaft, Input w/Woodruff Keyseat tggg-g, L,263=4,
%*106993 171-401 | Drive Reduction W/A S324 , S324R ,
SL26 , SL26R ,
8326 , S528
S528R , S526
173-405 | Drive Reduction 4223-3, 4,263=L,
4205=5
106994 | O41-402 | Drive Housing, R.H. W/A S324 , S324R ,
SL26 |, SL26R ,
8326 , S526
8528 , S528R ,
L243-3, LR63-4,
L265=5
106995 041-401 | Drive Housing, L.F. w/A =
106996 042-401 | Transmission S/A "
107001 081-401 | Wheel Assembly "
%107002 173-406 | Sprocket, #35 12 Tooth 5/8" Bore "
w/3/lé Cross Hole
107006 163-401 | Chain, Endless #35 x 50P M
107007 163-402 | Chain, Endless #50 x 4OP "

KOCH 6/75



"SENSATION" - REPLACEMENT CROSS REFERENCE PARTS LIST

Page # RC-21

OLD NEW MODEL
PART PART USED
NUMBER NUMBER DESCRIPTION ON
107008 193-402 | Cable Assembly, Idler Control S324 , S324R ,
SL26 , SL26R ,
9326 |, 8526 ,
5528 , S528R ,
L23-3, 4263-L,
4265=5
107009 999-418 | Lug, Crimping "
107010 203-402 Spring, Clutch Control "
107011 063-404 | Chain, Clutch "
107017 140-402 | Pulley, 2 OD 3/4" Bore w/Key Way " |
107018 * Double Groove A Section 2" OD x L243-3, L4263-L,
3/4L" Bore Pulley L265-5
107019 143-401 | Pulley, Input 10" Dia. 5/8" Bore 532 » SBZgR ’
S42 » SL26R ,
5326 |, 33526,
5528 , S528R ,
L243-3, L263-L,
42655 |
107020 * Belt Guard h2g3-3, L263=L,
L265-5
107021 * Bracket, Belt Adjustment S324 , S324R ,
SL26 , SL26R ,
8326 , 8526
5528 , S528R ,
L243-3, 4263-L,
_ 4265=-5
107024 * Idler Support, Weldment W
107028 *® Drive Disc o
107029 * Linkage Bracket "
107030 * Spring "
107031 * Linkage Arm "
107034 * Spacer, Control Arm L
107049 122-401 Tine Assembly, Inner R.H. "
107041 122-402 | Inner Tine Assembly, L.H. =
107076 122-406 | Outer Tine Assembly, R,H. 26" "
107077 122-L05 OQuter Tine Assembly, L.,H. 26"

KOCH 6/75



wSENSATION" - REPLACEMENT CROSS REFERENCE PARTS LIST Page # RC=22

OLD NEW MODEL

PART PART USED

NUMBER NUMBER DESCRIPTION ON

107078 122-408 | Outer Tine Assembly, R,H, 28" 8324 |, SBZgR ’
S4L26 , SL26R ,
5326 , 8526 ,
S528 , S528R ,
L243-3, 4263-4,
L265=5

107079 122-407 Quter Tine Assembly L,H, 28" "

107084 * Control Arm, Reverse S324R , SL26R ,
SL28R ,

107092 122-40L4 | Outer Tine Assembly, R.H, 24" 8324 , S324R ,
SL26 , SL26R ,
3326 |, 8526.-,
S528 , S528R ,
L243-3, L4263-L,
L,265=5

107093 122-403 Outer Tine Assembly, L.,H. 24" "

114700 | 233-402 | Seal, Felt, 1/4 x 1-1/4" ID "

196-989 * Shaft, Output S324R , SLR6R ,
SL28R

197-005 117-402 Shaft, Tubular S32L , S324R ,
sk26 , SL26R ,
5326 , S526
S528 , S528R ,
L2433, L263-L,
L4265=5

900003 999-516 Hex Cap Screw, 3/8 NC x 1-1/4 "

900005 901-205 | Hex Cap Screw, 5/16 NC x 3/L "

900006 980-200 | Washer, 5/16 Flat -

900008 901-185 | Hex Cap Screw, 1/4 NC x 5/8

900019 980-200 | Washer, 5/16 Flat "

900026 992-230 Cotter Pin, 1/8 x 3/L "

900034 970-246 Lock Nut, 5/16 NC "

900036 | 980-224 | Washer, 3/8 Flat "

900045 970-224 | Nut, 3/8 NC Hex Whiz Lock "

900048 980-271 | Washer, 1/2 Flat "

900054 901-274 | Hex Cap Screw, 1/2 NC x 3/4 "

KOCH 6/75



"SENSATION" - REPLACEMENT CROSS REFERENCE PARTS LIST

Page # RC-23

OLD NEW MODEL

PART PART USED

NUMBER NUMBER DESCRIPTION ON

900056 999-517 | Machine Screw, 1/4 NC x 1-1/2 Pan S324 , S324R ,

Head Slotted sL26 , SL26R ,

S326 , S526
S528 , S528R ,
4243-3, 4263-L,
4,265=5

900059 964-151 | Machine Screw Nut, #10-32 2 Way Locld "

900069 990-117 Roll Pin, 3/32 x 5/8 "

900086 901-235 | Hex Cap Screw, 3/8 NC x 2-1/2 "

900101 912-192 | Eyebolt, 1/4 NC x 1=3/4 "

900102 970-181 Nut, 1/4 NC Hex Whiz Lock "

900103 970-200 Nut, 5/16 NC Hex Whiz ock o

900104 970-224 | Nut, 3/8 NC Hex Whiz Lock "

900106 901-187 | Hex Cap Screw, 1/L4L NC x 7/8 "

900108 901-195 | Hex Cap Screw, 1/4 NC x 2-1/2 "

900109 901-226 | Hex Cap Screw, 3/8 NC x 5/8 "

900110 999-521 | Hex Cap Screw, 7/16 NC x 1-1/4 "

900111 960-2L46 Nut, 7/16 NC Hex "

900112 901-210 Hex Cap Screw, 5/16 NC x 1-1/2 "

900113 Machine Screw, #l1 =32 "

900114 990-158 | Roll Pin, 3/16 x 1 "

900229 | 232-401 | Plug, Plastic 3/4" Male "

900228 901-232 | Hex Cap Screw, 3/8 NC x 1-3/4 "

900230 990-236 | Pin, Spring 1/4 Dia, x 2-3/L Long "

910021 293-405 Flat Idler -

910043 * Ring-Pull Pin "

910046 994~147 | Hitch Pin Clip "

910047 989-224 | Retaining Ring, 3/8 NOM "

910048 | 323-305 | Handle Grip, "

910049 243- LO7| Bearing, Oilite #AA-810-2 S324 , S324R ,
SL26 , SL26R ,
8326 , 8526 ,
S528 , S528R

* Part is not available

KOCH 10/75







